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PART B. SUPPLEMENTARY INFORMATION

I, T @ bt Hfohar ot He, STt e B

Reference to sampling procedure, wherever applicable.

2. oeor RIS & Fefere A= v aRA10r 0l 8 HETId Yol S I7%, dTfid, e oiR / arerar
BT , A BIS 8
Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test certificate, if
any.

3. e qH® / R e § FafRa wen vl § foue=, I a1 &
Deviation from the test methods as prescribed in relevant ISS/Work instruction,
if any.

4, qRYeror Il i gea/identification of Test item

5. s T 0Tt Bt ggar/Method(s) used for Test

6. AT Tifha Tet urfies 8l/Sampling Procedure where relevant

7. gfaRor $F fRIfd/Environmental Conditions

8. UGN Y ST aTel TR A /SuavT/Major Standards/Equipments used
9.  Ffaiver Td/Site of Calibration

10. A1 T 9T oFTH I &/ Traceability of Measurement

Not Applicable

Not Applicable

Not Applicable

Sample was marked as MAXO METAL
INDUSTRIES.

1S 4351:2003
NA

Ambient Temperature

SATISH KUMAR

OIC Testing/Calibration Mechanical (Testing/Calibration)

(Authorized Signatory)
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PART C. TEST RESULT
Clause No .
Parameter - Method s Min Max F Result/
S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation
1 6.1 Dimensions Dimensions - - - As per ANNEXURE
Masrur Fayazi SATISH KUMAR
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Authorized Signatory)
(Authorized Signatory) Authorized on: 05 Oct, 2023 17:08 PM
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Section Code : 23MEEB29N

ANNEXURE

Test Result: Dimension of Profile of M.S Door Frame section ‘C’

SI. No. | Test Parameter Observed Value | Specified Value Test Protocol
1 Thickness, (mm) 1.51 - IS 4351:2003
2 Profile Size ‘X’, (mm) 124.0 125+1 IS 4351:2003
3 Profile Size ‘Y’, (mm) 61.0 601 IS 4351:2003

Signature Not Verified
satishk@ﬁj;igov.in-

(o][e

Testlng/d;l‘bratlon)
Masrur Fayazi SATISH KUMAR
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Authorized Signatory) (Authorized Signatory)
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Part D.
REMARKS

Notes

SATISH KUMAR
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Authorized Signatory)
Authorized on: 05 Oct, 2023 17:08 PM
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